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3. AOKIMIO /TEST SPECIMEN
3.1 Nepiypaen / Description

Mpoiév/Product: =GAivo BipuAho TrapdBupo / Timber double leaf window
Kataokeuaotrig/Manufacturer: TEAKK Kwvoravtivoc Maitdg/ TEAKK Konstantinos Mpaltas
AvaBetng/Client: TEAKK Kwvoravrivoc MaAtdg/ TEAKK Konstantinos Mpaltas
AlgiBuvon/Address: Avtpéou AnunTpiou 24, 11147 Néa lwvia, Abriva, A 210 2717440 /
Antreou Dimitriou 24 11147 New lonia, Athens tel.+30 210 2717440
Eykardortaon/ Installation: TEAKK Kwvoravrivoc MmaAtdg/ TEAKK Konstantinos Mpaltas

Ovopagia Tpoiévrog/Product name:  ZUAIvo SiguAho TrapdBupo / Timber double leaf window

3.2 Kartaokeur] / Construction
Z0Avo BipuAho TTapdBupo TOTTOBETNUEVO CUPQWVA LE TO TTPOTUTIO DIN EN ISO 140-3:2005, Acoustics —
Measurement of sound insulation in buildings and of building elements - Part 3:Laboratory measurements of
airborne sound insulation of building elements.
Yahwon: Yahorrivakag eVEPYEIOKOS (XapnArig BeppoteparédrnTac) gfwrepika 6mm, Bidkevo 10mm e
TARPWAN aipio apydv, £OWTEPIKG 4mm, CUVOAIKG TGOS udhwong 20mm. ETnv kdoa TOTrOBETHBNKE
TIEPIPETPIKA AdTTIXO.
Baoikég S100TAOEIS:
®uAho : MAdrog 80mm kai Upog 53mm.
Kdoa: MAdrog 45mm kai Uyog 65mm.
Avoyéc diaoTdoewv oUpgwva pe To EN 12020-2.

Timber double leaf window installed according to DIN EN ISO 140-3:2005, Acoustics — Measurement of sound
insulation in buildings and of building elements - Part 3:Laboratory measurements of airborne sound insulation of
building elements.

Glass unit: Energy glass (low thermal transmittance) 20mm sealed glazing unit 6/10/4 mm, argon. Rib was placed
in the window frame perimeter.

Basic dimensions:

Leaf unit: Width 80mm, height 53mm.

Window frame Width 45mm, height 65mm.

Tolerances according to EN 12020-2.

3.3 Ameikévion / Drawing

45mm X 65mm
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4. ATOTEAEZMATA AOKIMHZ / TEST RESULTS

O1 migég Tou Aeiktn Hxopeiwong AspdpepTou ‘Hyou Tou dokipiou didovral gTo EMICUVATITONEVO BIAYPAMHA
atn oehida 7 gg guvapTnon Ke Ty ouxvornra. / The values of the Airborne Sound Reduction Index of the
test specimen are given in the annexed data sheet in page 7 as a function of frequency.

O mapakdrw Zrabuiopévog Agiktng Hyopeiwong yia @dopa cuyxvotitwy amd 100Hz w¢ 3150Hz civai
atrotéAeoua agloAdynong oUpgwva pe 1o TpoTuto EN ISO 717-1:1996-12 / The following Weighted
Sound Reduction Index for the frequency range from 100Hz to 3150Hz is the result of evaluation
according to EN 1SO 717-1:1996-12.

ZraBuiopévog Agiktng Hyxopeiwong / Weighted Sound Reduction Index:
Ry (C;Cy) = 32 (-1;-3) dB
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AgikTng HYopgiwong oUWV e Tolaccording to
Sound Reduction Index DIN EN ISO 140-3:2005

Karaokeuaotig/Manufacturer: TEAKK Kwvotavriveg MmaAtag /  Ovopaoia wpoiovrog/Product name: Z0Aivo Bigulio Trapdéupo / Timber

TEAKK Konstantinos Mpaltas double leaf window
AvaBétng/Client: TEAKK Kwvortavrivog Mmahtdag / TEAKK — @dhapor SokipwviTest rooms: P-F
Konstantinos Mpaltas Hpepopnvia dokiprig/Date of test: 03/05/2010

Eykardotaon/ Installation: TEAKK Kwvaravrivog MmaAtdg /
TEAKK Konstantinos Mpaltas

Mepiypapn Tou dokipiou & Tng didragng Totrobétnong / Test specimen & mounting description:

ZUMvo BiguAdo TrapdBupo TomoBeTnpévo oupgwva pe To TTpéTuTTo DIN EN ISO 140-3:2005.

Yahwon: YahoTivakag eVEPYEIaKGS (xapnAng Siamepardrnrag) e§wrepikd 6mm, Sidkevo 10mm pe TAfpwWon aépio apydv, ECWIEPIKA 4mm,
OUVOMKG Trdxog udAwang 20mm. ZTnv kdoa ToTofeTANKE TEPIPETPIKG AdaTixo.

Baoikég Blagtdoeig: UM : MAdrog 80mm kai Owog 53mm. Kdoa: NMAdrog 45mm kai Gyog 65mm. Avoxég SlaoTdoewy ouppwva pe To EN
12020-2.

Timber double leaf window installed according to DIN EN ISO 140-3:2005.
Glass unit: Energy glass (low thermal transmittance) 20mm sealed glazing unit 6/10/4 mm, argon. Rib was placed in the window frame perimeter.
Basic dimensions: Leaf unit: Width 80mm, height 53mm. Window frame Width 45mm, height 65mm. Tolerances according to EN 12020-2.

S Bokipiou/S test specimen: 1,82m?

Emaveiakn paia/Mass per unit: kg/m? .,_%, 60 [ | | [
Oeppokpagia/Temperature: 23C° o = KapmoAn pétpnong/Test curve
ZxeTikr} uypaoia/Relative humidity: 43 % R [ Mporutm kapTuAn /Shifted weighting curve
V Qahdpou ExmopTric/V Source Room: 56 m® 2
V @ahduou Afync/V Receiving Room: 51 m® 5
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